MODEL 23-675 G-1L

A Part No. 1344281
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REPLACEMENT PARTS

PART NUMBER DESCRIPTION
1320003 #10-24 x 1/4* Truss Hd Screw
1320832 Cover
1320074 12-12 LH Nut
1320201 Flange
23-683 Grinder Wheel - 36G, 6 x 3/4 x 1/2"
1320830 Wheel Guard - Left
Motor

1320211 Cord Mounting Plate
901%-02-120-7547 #10-24 x 3/8" Truss Hd Screw
1320130 Strain Relief
1320125 Power Cord w/Plug
1344523 Switch Mounting Plate
907-02-130-7547 #10-24 x 3/8" Truss Hd Screw
904-03-030-1795 3/16" Lockwasher
1320216 Base Cover
901-02-120-7547 #10-24 x 3/8" Truss Hd Screw
904-03-030-1795 3/16" Ext Tooth Lockwasher
1344502 Capacitor - 12 Microfarad, 250V
1320160 Capacitor Clamp
901-02-120-7547 #10-24 x 3/8" Truss Hd Screw
1320217 Rubber pad
1320087 7/32" Flat Washer
438-01-017-0140 Switch, Incl:

400-06-068-0002 Key
901-02-010-0525 #10-24 x 1/2" Truss Hd Screw
1320209 Spark Breaker - Left Side
1320090 9/32 x 3/4 x 1/32" Washer
-501.01-666-0666~ 1/4-20 x 1/4" Hex Hd Screw 1340609
1320210 Adjustable Tool Rest - Left Side
904-01-010-1604 5/16' Flat Washer
901-01-060-0606 5/16-18 x 1/2" Hex Hd Screw
931-02-113-1172 Knob w/5/16-18 x 3/4" Stud
904-02-010-1703 5/16" Lockwasher
1320422 Eyeshield Clamp Bracket
1320423 Eyeshield Mounting Rod
1320426 Eyeshield Frame
1320424 Eyeshield
902-01-120-1034 1/4-20 Hex Nut
901-11-020-0821 1/4-20 x 3/4" Carriage Bolt
901-02-010-0525 #10-24 x 1/2" Rd Hd Screw
1320087 7/32 x 15/32 x 1/32" Washer
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This parts list is provided to ai
can be obtained through the D

PART NUMBER DESCRIPTION

902-01-120-1216 #10-24 Hex Nut

1246051 (Din 912) M5 x 8mm Soc Hd Screw
1344508 Table

1344504 Revolving Plate

1344505 M8 Adjusting Screw

1344506 Spring

1344507 Main Frame

1344503 Platen

1246051 (Din 912) M5 x 8mm Soc Hd Screw

901-02-120-7547
1243339
1344512
1344521
901-02-120-7547
1246051
1344525
1344511
1344526
1344513
1344527
1344524
920-04-010-5355
1344514
1344519
901-02-120-7547
1344515
1320075

1344516
1232389
1344623
1344517
1320090
1344518
1320227
1320811
1344522
428-06-101-0002
422-29-101-0002

#10-24 x 3/8" Truss Hd Screw
M6 x 8mm Hex Soc Set Screw
Support Assembly, Incl:

Spring

#10-24 x 3/8" Truss Hd Screw
(Din 912) m5 X 8MM Soc Hd Screw
(Din 471) E9 Ext Retaining Ring
Idler Shaft

(Din 471) E14 Ext Retaining Ring
Pin

Rubber Bumper

Bearing Shield

Bearing

Idler Wheel

Plate

#10-24 x 3/8" Truss Hd Screw
Drive Wheel

1/2" Nut

Belt - 3 x 34"

Cover

Rofation Label

Nameplate

Cover

11/32 x 15/16 x 3/64" Washer
M8 Screw

Warning Label

Rotation Label

Base

3mm Alien Wrench

4mm Allen Wrench

d in obtaining service parts. Copies of the instruction and maintenance literature

elta Technical Publications Department or through your local service outlet.



